

TYPE APPROVAL CERTIFICATE



رده‌بندی آسیا
Asia Classification

گواهینامه تأیید نوع

This is to certify that
بدین وسیله تأیید می‌شود که



Shop Primer Paint /RZ-5215-2

رنگ آستر کارگاهی RZ-5215-2

Manufactured by
ساخته شده در

RANGIN ZEREH Co.

شرکت رنگین زره

Is found to comply with
با الزامات زیر در تطابق است

DNV class programme DNV-CP-0109

Type approval – Shop primers for corrosion protection of steel plates and sections

ACS Guide for classification

Application

کاربرد

On blast cleaned steel plates and sections

برای پوشاندن سطوح ورقها و مقاطع فولادی

Certificate No.: ASIA/CE/00/064-Rev1

Issue Date: ۱۴۰۰/۱۰/۱۵ – 05 Jan. 2022

Expiry Date: ۱۴۰۱/۰۸/۱۸ – 09 Nov. 2022

File No.: 0122TA0088

Page 1 of 2



Mohammad Reza Zafari
Managing Director

Product Specification:

مشخصات محصول:

Commercial name:

Shop Primers
(High Solid Epoxy Mastic Paint)

نام تجاری:

آستر کارگاهی

(High Solid Epoxy Mastic Paint)

Product Code:

RZ-5215-2

کد محصول:

RZ-5215-2

Color:

Red Brown

رنگ:

قرمز مایل به قهوه ای

Application / Limitation of this certificate:

The approval test does not include any examination of possible effects of welding with this primer on the welder's state of health. This approval verifies only that the shopprimer tested has no detrimental effect on the finished weld, it is presumed that the film thickness applied is in accordance with the manufacturer's recommendation.

کاربرد و مسئولیت‌های این گواهینامه:

آزمون‌های تاییدی شامل هیچ نوع آزمونی برای اثرات احتمالی جوشکاری با این پرایمرشاپ بر روی سلامت جوشکار نمی باشد. این گواهینامه فقط تایید می کند که این پرایمرشاپ اثر مضر بر روی جوش نهایی ندارد، فرض شده که ضخامت فیلم بکار رفته مطابق با توصیه های تولیدکننده این آستر کارگاهی می باشد.

Approval references:

Client request email Dated.:2021/Aug/29
Lab. test ref. No.: 140008-10396 (Amirkabir Paint Research Institute)

مراجع مورد استناد برای صدور این گواهینامه

ایمیل درخواست مالک مورخ 2021 Aug. 29
شماره ارجاع آزمایشگاه: ۱۴۰۰۸-۱۰۳۹۶ (موسسه تحقیقاتی رنگ امیرکبیر-مترا)

Test result:

Porosity Area percentage: 0.03% (Grade 9)

نتیجه آزمون:

میزان تخلخل ۰.۰۳٪ (گرید ۹)

Validity of this certificate could be evaluated by visiting ACS website: www.asiaclass.org

اعتبار این گواهینامه از طریق پایگاه اینترنتی رده‌بندی آسیا با آدرس :
www.asiaclass.org قابل بررسی است.

Certificate No.: ASIA/CE/00/064-Rev1

Issue Date: ۱۴۰۰/۱۰/۱۵ – 05 Jan. 2022

Expiry Date: ۱۴۰۱/۰۸/۱۸ – 09 Nov. 2022

File No.: 0I22TA0088

Page 2 of 2

